
USE AND CARE GUIDE

Date of Purchase: _____/ _____/ _____

Adirondack Chair - Natural
Product Code: D71 M34495
KSN: 06260668-6 
UPC Code: 849275001073

1



2

Thank you for your purchase

Thank you for your purchase!

We are pleased that you have chosen Sears for your outdoor furniture 
purchase. We hope that you enjoy the unmatched quality, comfort, and
style of your new patio set. Every piece is meticulously considered all the
way down to the smallest details, exclusively for you, by our world class
design team. We know you have a choice when it comes to your patio
furniture needs, so from our team to yours, thank you for letting us be a 
part of your outdoors.

Table of Contents

Table of Contents................................................ 2

Safety Information.............................................. 3

Set Up your Furniture Properly................ 3

Examine your Furniture.............................. 3

Care and Maintenance...................................... 3

Pre-Assembly.......................................................  3

Planning Assembly....................................... 3

Observe weight Limits................................ 3

Parts included...............................................  4

Hardware Contents...................................... 4

What you Need.............................................. 4

Assembly Instructions........................................ 5

Customer Service................................................. 8



3

Safety Information

SET UP YOUR FURNITURE PROPERLY

Ensure that all parts are assembled properly and fully tightened as per
the instructions.
When placing in the desired location, ensure that all legs are resting on
the same surface. You may adjust the legs levelers as required to 
ensure that the item stands in a rigid position.

EXAMINE YOUR FURNITURE

Examine occasionally to ensure that there are no loose parts. If loose
parts are found, they must be retightened fully before additional use.

Care and Maintenance

For daily care, wipe with soft dry cloth. Wipe spills with clean dry cloth. Avoid
the use of harsh cleaners and abrasives. Store indoors during long period of
inclement weather. Make sure furniture is completely dry before storage. Use
a proper outdoor cover when left outside during inclement weather or when
not in use.

Pre-Assembly

PLANNING ASSEMBLY

To prevent damage, place all parts on a soft surface during assembly.
Remove all protective caps before beginning assembly. It takes about
45 minutes for 1 person to complete all the assembly.

OBSERVE WEIGHT LIMITS

The recommended weight limits for the Adirondack chair is 250 lbs.
         Caution: if you overload your furniture, injuries can occur.



4

WHAT YOU NEED

Philips screwdriver and wrench required(not included).

HARDWARE INCLUDED

Noted: Hardware not shown to actual size.

PARTS INCLUDED

H
Nut 
x 4 pcs

I
Nut 
x 4 pcs

J
6 x 50 mm Screw
x 2 pcs

K
6 x 55 mm Screw
x 4 pcs

L
4 x 30 mm Screw
x 4 pcs

M
14 mm D Washer
x 12 pcs

N
6 x 60 mm Screw
x 2 pcs

O
8  x 45 mm Screw
x 2 pcs

P
M8 Nut 
x 2 pcs

Q
M8 Washer 
x 4 pcs

A
Pre-Assembled
Back Panel 
x 1 pc

B
Pre-Assembled
Seat 
x 1 pc

C
Front Leg
x 2 pcs

D
Arm Rest
x 2 pcs

E
Front Slat
x 1 pc

F 
Slat
x 2 pcs

G
Dowel 
x 2 pcs



5

Assembly Instructions

C

E

L

C

L

L

L

G
P

OQ

B

G

Q
O

Q OP

C
B

G

Q

Q

L  x 4 pcs

O  x 2 pcs

P  x 2 pcs

Q  x 4 pcs

1 ATTACHING THE SLAT TO FRONT LEGS

Attach front slat “E” to the front legs “C” with screw “L”
Do not over tighten screws.

2 ATTACHING THE FRONT LEGS TO THE SEAT

Attach front legs(from step 1) to pre-assembled seat “B” with
screws “O”, washer “Q” and nut “P”. Insert the dowel “G” into 
the leg sides.



6

Assembly Instructions

F

F

M

M

I
IM

M

J

J

A

H

A

HN

F

M

M

N

N

I x 2 pcs

J x 2 pcs

M x 4 pcs

H  x 2 pcs

M  x 2 pcs

N  x 2 pcs

3  ATTACHING THE SLATS ONTO REAR LEGS

Align the slat “F” to the rear leg and insert the screw “J” thru washer “M” 
and the bottom hole of the slat “F”. To insert washer “M”  and nut “I” to 
screw “J” from inside of the rear leg and tighten the screw. 

4 ATTACHING PRE-ASSEMBLED BACK PANEL

Insert nut “H” into the bottom slat on pre-assembled back panel.
To insert the screw “N” thru washer “M” and upper hole on slat “F”
then tighten the screw.



7

Assembly Instructions

H x 2 pcs

I x 2 pcs

K x 4 pcs

M x 6 pcs

5  ATTACHING THE ARE REST

Fix the arm rest “D” to the top of the front leg. To insert the screw “K” thru 
washer “M” and hole on front leg and insert the washer “M” and nut “I” 
from another side to tighten the screws and nut.
Insert nut “H” into the upper slat on pre-assembled back panel.
To insert the screw “K” thru washer “M” and the armrest then tighten
the screw.

6 HOW TO FOLD THE ADIRONDACK CHAIR

Pull out the dowel “G” out of the front legs to fold the 
Adirondack chair.

D

I

I

D

M

M

H

K
K

K

K

M

M

A

HK

M

M

G

G



8

Made in / Hecho en CHINA
Distributed by Sears, Roebuck and Co., Ho�man Estates, IL 60179

For questions or comments about product:
Email: sourcepop7@gmail.com or Call toll-free: 1-877-747-3660

Monday thru Friday from 8:30am - 5:00pm Central time

Please refer to part numbers when reordering

See our extensive assortment of outdoor living products
on-line at www.sears.com and www.kmart.com




